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LOAD TESTING OF 265-8 CASTINGS

RELEVANT INFORMATION

Description(s): Castings 265-8 (5 off)
Submitted By: Mr T Smith

Purchase Order No; STD 407131

Date Received: 15/02/2008

EXPERIMENTAL PROCEDURE

The castings were tested with the grub screw locations at the 6 ofc position,

The castings were secured to a support fixture by means of 2"UNC bolts

The load was transmitted into the castings via a 49mm dia. solid steel bar, the loading point being 100mm from
the centre of the bolt holes

RESULTS
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Load Tests
Fulerum position 100 mm from the bolt hole ¢entre line

Deflection Casting No.1 | Casting No.2 | Casting No.3 | Casting No.4 | Casting No.5

(mm) (kN) (kN) (kN) (kN) (kN)
0 0.00 0.00 J 0.00 0.00 0.00
1 2.20 1.15 1.65 2.00 2.02
2 3.85 2.45 | 3.15 3.55 3.80
3 345 4.45 ' 3.95 5.56 6.50
4 5.10 6.70 i 5.90 7.20 8.00
A 7.30 9.05 | 8.20 8,95 10.05
O 9.50 11.40 : 10.45 | 11.00 12.50
7 11.60 13.65 ' 12.65 12.55 15.00
8 13.60 15.75 3 14.75 13.70 17.30
9 15.60 18.00 - 16.80 17.00 20.00
10 17.60 19.70 - 18.65 20.00 22.40
11 19.70 21.40 | 20.55 22.50 24.05
12 21.50 22,80 | 2215 23.80 25.05
13 23.30 23.30 | 23.50 24.50 26.40
14 24.70 25.40 25.05 26.00 27.50
15 25.90 26.35 26.15 27.15 28.10
16 27.05 27.25 i 27.15 28.05 28.80
17 28.00 28.05 | 28.10 28.85 30.00
18 28.85 28.80 ] 29.00 29.65 31.90
19 29.65 29.50 | 29.60 31.00 32.50
20 3040 30.15 30.80 31.80 34.05
21 31.10 30.80 | 31.00 32.80 34.55
22 31.75 31.40 | 31.60 33.90 35.00
23 3240 32,20 . 32.50 34.55 3570
24 33.00 32.85 | 33.10 35.80 36.05
25 33.60 33.40 | 33.80 36.00 36.70
26 34.55 34.25 | 35.00 36.50 37.00
27 35.00 34.80 - 35.80 36.80 37.50
28 3575 35.10 | 36.90 38.00 38.00
29 36.35 34.75 : 37.95 38.70
30 36.9 34.75 38.40
31 37.3 35.00
32 37.9 35.35 |
33 384 35.90 | !
34 38.9 36.40 | |
35 39.35 36.85 | |

CONCLUSION

Evaluation of the test data revealed maximum bending moments of

Casting No: 1. 3.935 kNm
Casting No: 2. 3.685 kNm
Casting No: 3. 3.840 kNm
Casting No: 4, 3.800 kNm
Casting No: 5. 3.870 kNm

End of report



